VENOM VILLAIN 250CC
PARTS CATALOG

INTRODUCTION

When placing orders for parts, use this booklet as a reference.
Refer to the illustrations for the name, item code, or fitment
details by examining the size and appearance. Locate the
corresponding number in the illustration to identify the name,
item code, and quantity. Please note that changes to the
information in this booklet may occur without prior notice.




KB LB Engine Carburetor

|
'&U (5, J :
v/ ’
| | I
\ Ué /7
I ) B 4R 3L 44 FR
NO. Code name Chinese Description
1 01010024 KNP Cry P Engine 1
2 01030008 ey (PZ30) Carburetor 1
3 01990002 Bk RNV EEE Air Injection Device 1




Kbk, K&k Cylinder Block & Cylinder Head

LKA /UL AT
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

5

G S

oL L A4 PR

e

L)

Code name

Chinese

Description

Q ty

11226-LA12-000086

CG200D-BA T 3k I35 (8806)

Upper cover,cylinder head

—_

B057890006002870X

GB5789ME M6 X 28 (22 [14¢)

Bolt M6x28

B057890006001270X

GB5789MEAEME X 12 (22 [14F)

Bolt M6x12

93301-70651512000

705K EAF AR BE6. 5X 1. 5X 12

Woasher 6.5x1.5x12

90103-LA12-0000

CG200D-B " fiL >k | i % da

Seal ring of upper cover,cylinder head

B061700006000090X

GB6170RZBIM6 (2% FH4%)

Nut 6

91127-1006-0000

CBI125JHI3E S 8 XUk 84 (3l L2 27mm)

Bolt

B057830006002070X

GB5783MEAEM6 X 20 (22 [14¢F)

Bolt M6x20

90101-20335000300

CB1251E S 0T B33, 5X 3 (U FER)

0O-Ring 33.5x3

15800-L044-0041

CB2003 <& A (JQ-41)

Inlet pipe

— | = =,
Ho@oo\l@wpnwmr—o%

91104-MA95-00000X

CG250T Sk T A HE A4:M8 X 86

Bolt M8x86

—
\]

93301-80852018000

CB125 55 L WA RF A 34 PEl8. 5X 2 X 18

Washer 8.5x2x18

—_
w

1122B-MA95-010086

CG250 < L3k 2H A (8806) M8/58

Cylinder head assy

—
S

91138-G012-00000X

AX100%T SLHES 1 RL B2 FEMS X 36

Bolt M8x36

—_
(@]

1572B-1008-0000

CG125D#4 v B2 &

Seal,valve stem

—
>

81300-1006-0000

CB125J1 kK AL ZEHRAF

Spark plug

—
]

9022B-LA12-0000

CG200D-BA il Sk 25 Bt B4 &

Gasket assy,cylinder head

—
co

91521-10002000000

CG12515E L4 10 X 20

Pin 10x20

—
©

90101-20100000160

CBI25HI LSS0 10 X 1. 6 (ERER)

0O-Ring 10x1.6

[\]
o

91113-1008-00000X

CG125DHELARFE AR B2 I A2 M6 X 22

Bolt M6x22

[\]
—

1110B-MA95-000086

CG250 K FTARFAF (F14R250 8806)

Cylinder block assembly

[\
\]

90205-MZ09-0000

CG250-B A B 1A 25 4 #4

Gasket,cylinder block

[\
SN

B061700008000090X

GB617ORZRIMS (2% H%¥)

Nut M8

DO || D= QW[ DD = === DD D = =W

Para

B3




B S HL#Camshaft & Valves

i ] DS DR i LA
NO Code name Chinese Description Q tyl¥
1 | 15701-LA01-0001 |CB200-AJHA#ES T (k) |INTAKE VALVE 1
2 | 15702-LA01-0000 |CB200-AjHi#AHE<1] EXHAUST VALVE 1
3 15706-1008-0000 |CG125D/ [ 14355 o & (F) OUTER VALVE SPRING RETAINER| 2
4 | 15708-1008-0000 |CG125D |1 #a% )% ()  |SPRING SEAT 2
5 | 15703-1008-0000 |CG125D/<[J4hisEs VALVE OUTER SPRING )
6 | 15704-1008-0000 |CG125D" [T 3% VALVE INNER SPRING )
7 | 15710-1008-0000 |CG125D,[NHIsELH & INNER SPRING,ASSY 2
8 | 15705-1008-0000 |CG125D" |35 e () SPRING SEAT )
9 | 15707-1008-0001 |CG125D".[ 74 e (2ridk i) VALVE LOCKER 4
10 | 15404-T008-0000 |CG125D" ][] [ 1A 15 24T SCREW, VALVE CLEARANCE | 2
11 | 15403-T008-0000 |CG125D" ][] [ 1A 15 W& £ NUT,VALVE CLEARANCE )
12 | 91180-IA20-0000 [SB125 | #EE HZHEM8 X 33 BOLT M8x33 3
13 | 93301-80852018000 | ¢8.5X2X ¢ 18 WASHER 8.5x2x18 3
14 | 1540A-LA12-0100 |CG200D-B-2#/| ] k4 & ROCKER ARM ASSEMBLY, VALVE | 1
15 1532A-MA95-0200 |CG250-283M4H & (RE4) ALUMINUM ALLOY PUSH ROD ASSEMBLY | 2
16 | 93303-51230220900 | F3# bk & 12. 3X0. 2X 6209 WAVE WASHER 12.3x0.2x20.9 | 1
17 | 15407-1008-0000 |CG125D N+ LOWER ROCKER ARM 2
18 | 15408-LA12-0100 |CG200D-B-2# T ##/& 4 SHAFT,LOWER ROCKER ARM | 1
19 | 90101-20180000250 |0%4[E & 18X 2. 5 (FUEEML) O-RING 18x2.5 1
20 | 15109-1008-0000 |CG125DHC S 1" %6 4ih 5 5% SPRING 1
21 | 90101-20200000250 |01 [E & 20X 2. 5 (FUEERL) O-RING 20x2.5 1
22 | 15105-LA12-0100 |CG200D-B—2#Mc < 1" %6 it AIR MLET CAM SHAFT 1
23 | 93301-51421024000 | P34 & 14. 2X 1 X $ 24 WASHER 14.2x1x24 1
24 | 1510A-1008-0000 |CG125D1E I M Zh 1k #4F NG DRIVEN SPROCKET COMP| 1




Hi#H%53 CRANKCASE COVER(—)

it %165
CRANKCASE COVER

5

G S

LA R

e

L)

Code name

Chinese

Description

Q ty

B166740A06004570X

GB16674/NELBRAEME X 45 (= [ £E)

Bolt M6x45

[u—

B166740A06004070X

GB16674/NELBRAEME X 40 (= [ £E)

Bolt M6x40

—_
AN}

12426-1008-0000

CG125DALH A 2

Oil lelve sight window

2242A-1006-03010X

CBI25J-3%E5 &5 SRV & RIRIE 2B %)

Controlling arm assembly,clutch

22427-1006-0000

CB125 128 & 28 P O\ o 5

Clutch contrilling arm spring

B0087901030120000

GB879. 144 3X12

Pin 3x12

12421-LA12-000085

CG200D-BA5 A 25 (AR hrvfiEk 8805) AL

Cover comp right crankcase

14301-1006-0000

CBL25JIHLIM R A (FIHR A ) Beph =X

Oil ruler assy

90101-10180000300

CG125HLih RO FEN18 X 3 (T M IKR)

O-Ring 18x3

91521-08001400000

70T A8 X 14 X 6. 3

Pin 8x14x6.3

12425-1008-50010G

CG125D45 36 341 % (ZONGSHEN 4k 1H14%)

Decorate cover crankcase cover

B008180006001020X

GB818HZATME X 10 (2= [1%8F)

Screw M6x10

90206-1042-0000

CG125D-BA i 4 5 25 s

Gasket,R.Crankcase cover

B166740A06005070X

GB16674/NEEIZFEM6 X 50 (22 H %)

Bolt M6x50

B166740A06004070X

GB16674/NEEIZFEM6 X 40 (22 H %)

Bolt M6x40

B008180006001220X

GBS18HEATME X 12 (2= [1%8F)

Screw M6x12

B166740A06002070X

GB16674/NEEIZFEM6 X 20 (22 H %)

Bolt M6x20

B166740A06002870X

GB16674/NEEIZFEM6 X 28 (22 H %)

Bolt M6x28

90204-1008-0000

CG125D 7% Bl 46 Al 5 25 Jf 3

Gasket,L.Crankcase cover

91521-10001400000

CG125IE A4 10X 14

Pin 10x14

90101-10132000265

C100/MRFLEOT B 13. 2 2. 65 (T 5 M)

0O-Ring 13.2x2.65

12303-G011-000085

C100/MIFL 7 (8805)

Cap,small view hole

== DN (= DD WO RO [ DO QO DD | = = = = | |

Para

B 5




Hh3h48 3% CRANKCASE COVER (—)

HEHER
CRANKCASE COVER

5 A S oL L A4 PR e

Code name Chinese Description Tty Y

o
+
<

92102-1008-0001 |CG125D5 i & (k) Bearing

12301-1008-100085 |cc12507% ##haat a6 (Fi4 #ifask sso5) |Front part,L.Crankcase cover

12302-1008-050085 |ca12507 i ja i (ca1250-Jv-268% 8s05) | Back part,L.C rankcase cover

90101-10620000300 | c6125Duk it 062 < 3 (T i) |O-Ring 62%3

12308-T008-400085 |ce125D3 k%6 3 (F147 Rk 8805) | Cover,reduction gear

B166740A06002570B |GB16674/M IR #:M6 X 25 (H#E) |Bolt M6x25

90101-10274000265 |c100 k#1307 27, 4x 2. 65 (T i) |O-Ring 27.4x2.65

| | | | et | | | =t

12307-1008-10010G |co1257 oy 25354 2% (ZONGSHEN #3444 |Decorate cover,L.Crankcase cover

A




A KA CLUTCH ASSY

X /A BY D
FREEAY

5977
CLUTCH ASSY

i i ) DS I 3L 4B e L%y
NO Code name Chinese Description Q ty
1 | 22314-1008-0100 |CG125D-2#% & = 10T (F144) |Rod,clutch push 1
2 | 22401-1006-0000 |CB125/HIES & 287 B & Separting axle sleeve 1
3 | 91129-J034-00000B |CG150DH £ i 22 fk#Z M5 X 20 (114%) |Bolt M5x20 6
4 192102-00000016003 | %175 (16003) Bearing (16003) 1
5 | 22121-LA12-0000 |CG200D-BES & #8 it o Eed cover,clutch 1
6 | 91403-1008-0000 |CG125DE A #8124 E 20 Elastic check ring 1
7 | 22142-LA73-0000 |CG200-AZK ¥ 554 2% 4 Spring,glutch 6
8 | 22105-LA73-0000 |CG200-AZK¥ & & #sH.0E | Center sleeve ,clutch 1
9 | 22214-LA73-0000 |CG200-AZK¥4 54 %% E 50 BE# A | Drive friction disk 6
10 | 22215-J034-0000 |CG150D8 4 4% MahEEHR B (754%) |Out friction diska A 5
11| 22122-LA73-0000 |CG200-A7K¥ B84 28 1 4k Pressure plate ,clutch 1
12 | 22002-1006—-0000 |CB125 {5 & $a 1t bt £ 5] Washer 1
13 | 22150-LA73-0000 |CG200-AZK 4 &5 s 71 B 41 &  Out case assembly ,clutch 1
14 | 22000-LA73-0807 |cc200-Ak#-248 ¢ sk (R atHik) |Clutch assy 1
BT




DL ZRERAE /B3 P8BS 2384 OIL

PUMP/OIL FILTER

BLh B /L v i A5
OIL PUMP/OIL FILTER
i i ) DS JE 3L 4 PR B LS
NO Code name Chinese Description Q ty
1 |B166740A06001270B|GB16674/ME#EFM6 X 12 ((44%) |Bolt M6x12 2
2 | 14113-LA12-0000 |CG200D-BHLIMZE thi#e o Oil pump gear cover 1
3 | 14103-1042-0000 CG125D-BHLiMZRALEBNEEZ% | Chain,oil pump 1
4 |B061770106000090B|GB6177. 142 £EM6 (F%F) Nut 6 1
5 | 1432B-1015-0000 |GY6HLIMIZRALBhEEH Hub dump chain sprocket,oil pump | 1
6 | 14001-1042-0000 |CG125D-BHLiHZE Eh4ES: | Sprocket-P 1
7 |B166740A06003270B |GB16674/Nit 2 kM6 X 32 (F14%) |Bolt M6x32 2
8 | 14107-LA12-0000 |CG200D-BAL it 2 i 2% i Shaft,oil pump 1
9 | 14110-LA12-0000 |CG200D-BHL i Z A% Oil pump body 1
10 | 14112-LA12-0000 |CG200D-BAHL i %2 b4 1 Outer rotor,oil pump 1
11 | 14111-LA12-0000 |CG200D-BALIHZE P ¥+ Inner rotor,o0il pump 1
12 | 14108-LA12-0000 |CG200D-BHLHIZE 7 K Oil pump cover 1
13 | B0O08180003000820B |GB8 184241 M3 X 8 (114%) Screw M3x8 2
14 | 14100-LA12-0000 |CG200D-BALIHIZE &4 Oil pump assy 1
15 | 14203-LA12-0000 |CG200D-BALjfh &% # 4% + 211 |Rotor assy of filter 1
16 | 22004-1006—-0000 |CB125/Es & 2548 16. 5x 2x 27 | Dish washer,clutch 1
17 | 91203-1006-0000 |CB125 AL I IETE 22 £t Nut 1
18 | 14208-1006-0000 |CB125FIALIHEE#R T 144 | Open pin 1
19 | 14207-1006—-0000 |CB125 ML IS 28 o Oil filter cover 1
20 | 14201-1006-0000 |CB125IHLi1E 2% Hiyh & Oil pipre 1
21 |B008190105001220B |GB819. 1#24IM5X 12 (F4%%) |Screw M5x12 3
22 | 14202-T006-0000 |CB125KHIAL I IS 45 Hivh &5 #%5 |Spring,pipe 1
23 | 90209-1006-0000 |CB125HIHLIH 5 5 iify s 2 £ # | Gasket,oil filter 1
94 | 14200-LA12-0000 |CG200D-BALyf#EF a5 B Oil filter,comp 1
% 8 W




B 48 CRANKCASE (1)

i i ) o AR I 3L 4B HE L%y
NO Code name Chinese Description Q ty
1 |B166740A06005570X |6B16674/MiLE2FEM6 X 55 (24 F14%) | Bolt M6x55 1
2 | 22422-1006-00010X |cB125-2885 4 340% 4 (22 (14%) |Holder,cliutch cable 1
3 191212-1008-00000C |c6125D 4 S ABRE K- 4Z M8 X 32 (%) | NUt 4
4 193301-C125202200B |cc125D B F#m@ 12. 5x 2% 22 (4% |Washer 12.5x2x22 4
5 | 91101-MA95-0000 |CG250 S HLACLIEMA Cylinder stud bolt A 1
6 | 91101-LA66-0300 |CG200-A-4#" < FLALEZ4EA | Cylinder stud bolt A 1
7 |B057890006002870X |GB5789MZFEM6 X 28 (2% F14¥) |Bolt M6x28 2
8 | 12130-MA95-0200 |ceso-ssimigairt (sTa 2t 424 |Breath tube 1
9 | 18097-1008-0000 |CG125DERSMEHAE 1 £fii  |Clamp 3
10 | 91521-10001400000|CG125 1 iE 74510 X 14 Pin 10x14 4
11 |1222B-MZ09-000085/CG250-BA7 Hi 4l 4 4H & (8805) |Right crankcase block 1
12 |92102-000HK212810 | &4 4l & (HK21X 28X 10) | Bearing (HK212810) 1
13 192102-00000006006 | % (6006) Bearing (6006) 1
14 |92102-000NK152312 | 7R 4t 4h A& (NK15X 23X 12)  |Bearing (NK152312) 1
15 192102-00000006204 | fih & (6204) Bearing (6204) 1
16 | 92102-00000062027 4K (62027) Bearing (62022) 1
17 | 90303-1006—0000 |cB125/E &hihEr20x 34X 7 (THEK) |Oil seal 20x34x7 1
18 | 91102-MA95-0200 |CG250-3# K HFLACKIZHB Cylinder stud bolt B 2
19 | 90208-LA12-0000 |CG200D—B i1 %l 4 5 Ja £ Gasket,cramkcase 1
20 |1212B-MZ09-000085/CG250-B/c i 147 H 4 (8805) | Left crankcase block 1
21 | 12103-1006-0000 |CB125/144 4k Position plate 1
22 |B166740A06001270B |GB16674/Mi 12 42M6 X 12 (F1%8%) |Bolt M6x12 1
23 | 15108-1008-0000 |CG125D /", #& 4K Stop plate,camshaft 1
24 |B057830006001270B |GB5783 82 #M6 X 12 (FH48%) | Bolt M6x12 1
%9 W




B 45 CRANKCASE (2)

%44 CRANKCASE

5

G S

oL L A4 PR

e

NO

Code name

Chinese

Description

Q ty

25

92102-1008-0001

CG125D7 i i 7K (R J)

Bearing

26

90301-1006-0000

CB125 45 T 14 X 28 X 7 (T 5 JK)

Oil-seal 14x28x7

27

1431B-1006-0000

CB125 AL st 6 Y 2H. A

Strainer ,oil filter

28

14221-1006-0000

CB125 AL oot 778 X 5 2

Spring,oil filter strsiner

29

90101-20350000300

CB125 <, 1550/ 135 X 3 (Gl ke)

O-Ring 35x%3

30

11230-1006-00000W

CB125I <11 = &5 (J Fuffifh)

Cover,valve chamber

31

B166740A060025708

GB16674/NEEIEFEME X 25 (FH4F)

Bolt M6x25

32

1213B-MA95-0000

CG250 [ EAH A 2H &

Pressing pin body assy

33

91103-1008-00000X

CG125DJE MR FE (2% 14%)

Oil drain

34

93301-71242020000

CG 125D iHI MR FEFEHE] 12. 4 X 2X 20

Woasher 12.4x2x20

35

90302-1008-0000

CG125D Al 334 X 50 X 7 (T I 1)

Oil-seal 34x50x7

36

B166740A06009570X

GB16674/NEEIZFEM6 X 95 (22 H %)

Bolt M6x95

| |t |t | et |t |t | | |t |t |

37

B166740A06005070X

GB16674/NEEIZFEM6 X 50 (22 H %)

Bolt M6x50

—_
(e

38

12162-MA95-0000

CG2509h A7 B 2% (Fiid)

Oil air filter

—_

39

12130-ME13-0101

SB250i#F W 2818 VE4UE (BEEME K1)

Breath tube

—_

10

I




Bl 3 RT3 /75 22 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

MR AT S / 3 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

s 4R EER B B
Code name Chinese Description Q ty
1320B-MZ09-0000 |CG250-B i fliZe T4 7o 47 fli7& | Crankshaft connecting-god assy
91401-L067-0000 |LY2003% ZE4444 &l Check ring,piston pin
13102-L067-0000 |LY2003% ZE44 Pin piston
13101-MZ09-0000 |CG250-BiF % Piston
92102-0063-28X1P5 4t & (63/28X1P5) Bearing (63/28X1P5)

13220-MZ09-0000

CG250-B i % AT 2H

Connecting rod comp 3

91601-1008-0000

CG125D}- [ 5825 X 14 X 4

Semicircular key

92102-0063-28-1RS

Hh7K (63/28-1RS)

Bearing (63/28-1RS)

13222-1008-0000

CG125D fh il IE I 5k %6

Hub dump chain sprocket

23101-LA12-0000

CG200D-BEBh A

Primary driv gear

— | = =,
,_‘owooxlcncn.-noomr—‘o%

91220-1042-0000

CG125D-B Vi 4 A S SBREM16 X 1-6H ()

Nut

—
\]

93316-1162272250B

CG125D-B P-4 - HEEL B 16. 2X 2. 7X 22. 5

Washer 16.2x2.7x22.5

13 | 13310-1042-0200 |cc125D-B-3# Pt 3= Mahik e 44 | Left cover,cylinder head
14 192102-00000006303 | fih & (6303) Bearing (6303)

15 | 91606-MZ09-0000 |CG250-BF#i 4 F4#12. 5 4 x 4| Tabulate key

16 | 13301-MZ09-0000 |CG250-B 1% Balance shaft

17 | 92102-00000006203 | % & (6203) Bearing (6203)

18 | 91106-1008-0000 |CG125DHE AL 224 IEF2M10 X 36 | Bolt M10%36

19 | 1310A-L067-0000 |LY200%F ZEFF Kk Pisron ting comp

20 | 13103-L067-0000 |LY200%F ZEFf— Piston ring 1

21 | 13104-1L067-0000 |LY200%FZEIR — Piston ring 2

22 | 13120-L067-0000 |LY200jh¥ R4 & QOil ring assy

23 | 91601-MZ09-0100 |cazs0-Bitéh ¥k 19 x 11. 4x 4 | Semicircular key

24 | 93301-11052524000 |“F#48 ¢ 10.5X2.5X $24  |WASHER 10.5x2.5x24

el e el e e i e e e e e e N e e

o1l

I




AESIHIH) TRANSMISSION MECHANISM (1)

i ] DS DR i LA
NO Code name Chinese Description Q tyl¥ $
1 193301-61521025000 |CB125: 4 1-HE#.E 15. 21X 25 |Washer 15.2x1x25 1
2 | 23222-LA73-0002 |CG200-AZK¥ FHh2f4 k% Gear M-2 1
3 | 23222-LA73-0005 |CG200-A/K#A Thh54 A%  |Gear M-5 1
4 | 23223-1006—-0000 |CB125fI4ckmmE 17. 3(20) X 1. 6x 26 |\WWasher 3
5 | 23226-D002-0000 |70tk %e K [ Circlip 3
6 | 23222-LA73-0004 |CG200-A/K¥ EHharhi%:  |Gear M-4 1
7 | 23222-LA73-0003 |CG200-A/K¥4 FHh3f4 k%  |Gear M-3 1
8 | 23221-LA12-0000 |CG200D-B 3= %1ty Transmission main shaft 1
9 193301-62020527000 |CB125 i H 4B 20.2x0.5x27 |Washer 20.2x0.5x27 1
10 | 23231-1042-0000 |CG125D-BAZ 5N 4 #64H & Final shaft 1
11 | 23225-1042-0000 |CG125D-B3= 4 5E i & Bush 1
12 {93301-61521030000 |CB125E 41 H#E#4 [ 15. 21X 30 |Washer 15.2x1x30 1
13 | 23248-1008-0000 |CG125DEI4H 5 shil#rihife | Gear 1
14 | 23203-1008-0003 |CG125DEI%H 5 shikke+fE | Gear bush 1
15 193301-51650524000 |CG125DE 4l 1-3E# 18 16. 5% 0. 5x 24 |Washer 16.5x0.5x24 2
16 | 23242-LA73-0001 |CG200-A/KAEIFh 1A% K%  |Gear C-1 1
17 | 23203-1008-0001 |CG125DEHh 1k 54T E Gear bush 1
18 | 23242-LA73-0003 |CG200-A/K ¥ B fh3t4 5%  |Gear C-3 1
19 | 23242-LA73-0004 |CG200-A/K¥ Efhary k%  |Gear C-4 1
20 | 23241-1008-0000 |CG125D—1# T4 @ 4t Transmission counter shaft 1
21 | 23242-1LA73-0005 |CG200-A/K¥&ElFh5R k% |Gear C-5 1
22 | 23242-1LA73-0002 |CG200-A/K¥&ElFh2R4 k% |Gear C-2 1
23 193301-52001027000 |CG125Dgfli 1L HEHPE 20X 1 X 27 |Washer 20x1x27 1
24 | 23401-1008-0008 |CG125DF5)%5E4E (428. 15) | Drive sprocket 1

12




FEZ)HLA TRANSMISSION MECHANISM(2)

i ] DS DR i By
NO Code name Chinese Description Q ty
25 | 23402-1006-0000 |CB125 3= 2l 5k F& [&] 12 A Fixing plate,drive sprocket 1
26 | B057830006001070B |GB578342 kM6 X 10 (F14%) | Bolt M6x10 2
27 193301-51211018000 |CG125D )8 shifi# g 12. 1 X 1 X 18 | Washer 12.1x1x18 1
28 | B0089401160000000|GB894. 14416 Circlip 16 1
29 | 2112B-1008-0000 |CG125DH#E SR H & Guide plate assy 1
30 | 21119-1008-0000 |CG125DJ5 &yl #e 78 2 Spring,kick starting ratchet wheel | 1
31 193301-51611024000 |CG125DJA shfli#FE 16. 1 X 1 X 24 |Washer 16.1x1x24 1
32 | 21118-1008-0000 |CG125D /3 Ehk%e Starting ratchet 1
33| 91402-1008—0000 |cc1zsppishisitt i o 18.5x1.2x ¢22.4 | Circlip @18.5%1.2x¢922.4 1
34 193301-62000527000 |CG125 )5 5 F #4820 X 0. 5 X 27 | Washer20x0.5x27 1
35 | 21117-1008-0000 |CG125D)5 hiki%e Gear,kick starter 1
36 | 21107-1008-0001 |ce125p)ahimtsh Gk eFrL:60) 22 34% | Pivot,Kick starting shaft 1
37 | 21104-1008-0000 |CG125D/E B Hih 58 3 Rk Seat,spring,kick starting shaft 1
38 | 21106-1008-0000 |CG125DJ5 &%l & v 5 8 Return spring,kick starting shaft | 1
39 | 21111-1008-0000 |CG125D /3 5hfdikh R Collapsible 1
40 193301-51611030000 |CG125D )5 Bh4iiHFE 16. 1 X 1 X 30 |Washer 16.1x1x30 1
43 | 23240-LA12-0000 |CG200D-BEI fh2H & Coutershaft transmission 1
44 | 23200-LA12-0000 |CG200D-B3: EIlHli4H & Transmission,counter shaft 1
45 | 23220-LA12-0000 |CG200D-B3#hsH & Main shaft,transmission 1

013

7




AL M GEARSHIFT MECHANISM

i i ) DS EER HE L%y
NO Code name Chinese Description Q ty
1 |B0089401120000000|GB894. 14412 Circlip12 1
2 | 24303-1008-0000 |CG125DHkYbR 35 Spring,gearshift platre 1
3 | 24319-1008-0000 |CG125D4t4tR (FLA4FEFAAY) Gearshift plate 1
4 124301-1008-00000C |CG125DH A% dah 20 &5 Gearshift shaft comp 1
5 | 24302-1008-0000 |CG125DH k% [m] o7 5 Return spring 1
6 |93301-51400520000 |CB125 14424 4 BE 14 X 0. 5X 20 \Washer 14x0.5x20 2
7 |B0089401140000000|GB894. 1% |14 Circlip 14 1
8 |24300-1008-00010C |cG12sD#utsi itk (TikifiEs 14 &4k | Gearshift lever comp 1
9 |B057830006002070G GB5783MRFEM6 X 20 (F14%)  |Bolt M6x20 1
11 | 24107-1006—-0000 |CB125 K13k X 4l Shaft,gearshift fork 1
12 | 24104-1006—-0000 |CB125 I %145 3k X Right fork,countershaft 1
13 | 24106-1006-0000 |CB125# 3= 4hik X Center fork,mainshaft 1
14 | 24105-1006—-0000 |CB125 Kl g % /& $k X Left fork,countershaft 1
15 |91126-1008-00000B |CG125D . A b X [ W8 44 (F14%) |Bolt 1
16 | B0009300060000000 |GBI3 46 Washer ¢6 1
17 | 24202-1008-0600 |CG125DH M (FA4FEHAY) |Stopping plate 1
18 |B0011901040100000 |GB119. 1444 X 10 Pindx10 1
19 | 24213-1008-0600 |CG125DAF i u (TLA4fEFAAY) |Gearshift drum 1
20 | 24304-1006-0200 |CB125J1—-3# 5 for A 5 5 Spring ,locating plate 1
21 | 2434A-1008-0400 |CG125D-2#5E fr A ZH & Locating plate assy 1
22 191115-T008-00000B |cc125pis s it szt (iksidsres (148 | Bolt fixing plate 1
23 | 88004-1008-0100 |CG125D-2##Y & it =k Contact,cearindication 1
24 |88031-1008-150045|CG125D-2A#4%4 i £k Gearshift switch comp 1
25 |B008190106002020B|GB819. 14#24TM6 X 20 (F4¥) | Screw M6x20 1
%14 0




RBEEMLAS L MAGNETO COMP

R HLHLE B MAGNETO COMP

i B 5 oA R EER HE L%y
NO Code name Chinese Description Q ty

1 | 82130-LA12-0100 |CG200D-BREHIMLEFL T4H4  |Rotor assy,magneto 1

2 |82120-LA12-020043/CG200D-Bi# FALE T4 & | Stator assy,magneto 1

3 | B057830005001670B |GB5783MR#EM5 X 16 ([14E)  |Bolt M5x16 2

4 |B057830005002570B |GB5783WE4M5 X 25 ([14%)  |Bolt M5x25 3

5 [91197-1008-00000C |CG125DiA k& & 2% X [E 124TM8 X 18 | Bolt M8x 18 3

6 | 82130-LA12-0101 |CG200D-Bi##HiAL4% 41 &  |Rotor assy,magneto 1

7 | 21300-LA73-0000 |CG200-A7K ¥A-7HB kB 4 52 #1344 | Assembly,overrunning clutch 1

%15

7




B J5 3HL# ELECTRIC STARTING MECHANISM

i B 5 oA R JE 3L 4 PR HE L%y
NO Code name Chinese Description Q ty

1 182200-MA95-010051/CG250 & &l F ML &R Starting motor assy 1

2 | 21402-T008-0100 |CG125D—2#XN HE 14 %4 %l Shaft,reduction 1

3 193301-51050518000 |CG125DXU: e #FE 10. 5% 0. 5 18 |Washer 10.5x0.5%18 4

4 | 2140A-1008-0103 |CG125D-28X ek 5620 A (—) |Gear,reduction , 2 1

5 | 21401-1008-1200 |CG125D-5#XU Bk e (/& —) |Gear,reduction , 2 1

6 | 2142A-LA73-0100 CG200-AZK74-2#)5 3 Kik%64 4 |Plate gear assy 1

% 16 UL




H 2% Electric Components

i ] DS EER i By
NO. Code name Chinese Description Q ty|¥ $
1 01020028 7 AIMGO3B L:500 Ignition Coil 1
2 01020023 Rk B8 A CDI-ZS209-000 |C.D.I 1
3 01020025 FE R 2EMT12V8-ZS05B | Rectifier 1
4 01020027 4k L AEMQJ10-ZS01A Relay 1

VAN




. AWM. 2% Fram and Accessories, Muffler

i H = B X &R EP R HE 25
NO. Code name Chinese Description Q'ty
1 02010430 e Giids) Battery box 1
2 | 02010399-250CHB | %41 Chassis 1
3 07010045 BIGE () Front shock absorber (left) 1
4 07010046 BE CH) Front shock absorber (right) 1
5 02050007 AIfEIZH & ) Front separate the unit (left) 1
6 02050008 A S Ch) Front separate the unit (right) | 1
7 01050020 CHEO 78 75 2% e iR Exhuaust muffler unit 1
) 07020013 FA o R side stand spring 1
9 02010400 PR side stand spring 1
10 01990026 CGATHE Y § 30% § 40%5 CG Asbestos seat 1
11 02010409 EIL R Down yoke plate decorating 1
12 12990008 HfRg Speedmeter cable assy support | 1
13 02010413 G X Rear Fork 1

% 18 W




ZEBHH Frame Accessories

i H = B X &R EP R HE 29
NO. Code name Chinese Description Q'ty
1 02010408 NI The countershaft strengthens 1
2 02010482 I FeHn Instrument support 1
3 02010402 BT 2R (JE RIS 48) Rear registration plate support | 1
4 02010403 JEVRR AE =7 B Rear fender support (left) 1
5 02010404 Ja Ve A S 2E Rear fender support (right) 1
6 02010410 Je BRI 3R S Rear brake disc support 1
7 02010406 A (RERET 28 30) Front brake tubing clamp 1
8 02010428 RKANFL EmR Engine upper hangerplate 2
9 02010407 EIECL s Front separate the foot support | 1
10 12010007 T J28.5 Tubing cap 8.8 4
11 02010422 AR RU A 2H 44 Shift component level 1
12 02010414 FHEER SO Chain sprocket Bracket 1
13 02010415 HE AR Muffler Bracket 1
14 020104201 MR J5 S 38 Rear Side Fairing Bracket 1
15 020104202 MIAR 5 2 284 Rear Side Fairing Bracket 1
16 02010481 TIRAMSR 4R Air Injection Device Bracket 1
17 02010419 A % B A Side Fairing Connecting bolt 4
18 02010451 AR Bk Exhaust pipe Ender 1
19 12990010 2 2640 Battery Cable Clip 1
20 07020040 SR Sprocket Spring 1

%19 W




F M. FFFE Steering Stem

i H = B X &R EP R HE 25
NO. Code name Chinese Description Q'ty
1 02030097 77 4 Handbar 1
2 01040014 YEEs (42mm) Air filter (42mm) 1
3 03040020 ElRai Down yoke plate decorating 1
4 06990026 SHEf Leadingchain wheel 1
5 10020031 EEE Left grips 1
6 10020030 WITHEE Throttle grips 1
7 10060007 VB Qil tank switch 1

8

9 02010401 W BERR Transfer chain device 2
10 EIEAERAR SRS Front steering lamp bush 2
11 02010421 ZE AR ET BE R Decorating cover support 1
12 02030095 R CREMRZEH A | Direction column unit 1
13 12030040 W Steel bowl 1
14 01020011 NG Flasher 1
15 06030002 I 4. 5%8. 5 Oil tube 15CM
16 02040059 B 2% (428H/13671) Chain (428H/136 node) 1
17 02030096 IR Upper Connection Plate 1
18 12990009 ML QRIME L) Fuel pipe Clip 1
19 07010047 JGE Rear Shock 1

% 20 W




Hi. TH Lights, Battery

9

FF # = 3 # R ER &R HE B2
NO. Code name Chinese Description Q'ty
1 09020050 Jafem T () Rear steerig lamp (left) 1
2 09020051 JaiEm T Ch) Rear steerig lamp (right) 1
3 09020062 EIEZAC R ED) Front steering lamp (left) 1
4 09020063 AT CAD Front steering lamp (right) 1
5 09030020 4T (9816) Taillight (9816) 1
6 10010027 HEHET R Left combined switch 1

7 10010028 HHETF R Right combined switch 1

8 10990005 HLJ (12N9-BS) Battery 1
9 09010031 KAT (0016-A) Headlight (0016-A) 1
10 10050028 e Instrument 1
11 10030005 e Y T EAEK ae Coupling handle module 1

% 21 W




Wi, BEf. BB Gas Tank, Body Covering

o=t

o\l*

15 14

00

«se=0 O

i H = P X &M ER R HE B
NO. Code name Chinese Description Q'ty
1 03010174 Ak B FE IEHEAR Cushion bottom 1
2 03010175 Fe iR Left pleuron 1
3 03010176 A R Right pleuron 1
4 05030014 biEE] Oil tank 1
5 03990023 I i Front wheel fender 1
6 03010173 Ja 5Bt Rear wheel fender 1
7 06020027 SRR (ZN) Footrest Rubber (small) 8
8 06020026 JHIBS AT CRD Footrest Rubber (Big) 8
9 03050007 Al B R AR G B Cushion Bottom (rear) 1
10 05010022 Al Cushion 1
11 03010274 i CREWLER) Engine tail-hood 1
12 09050001 TR Square Reflector 2
13 02010416 R dE v L. Rear Fork bolt 1
14 02010417 Je~F X E IR A R. Rear Fork bolt 1
15 02010418 ENREL Rear Fork Nut 2
16 06020028 288 35 Rubber Cover 28 4
17 06020015 P 2238 Plug 38 2
18 06020082 T 2 Rubber Washer kit 3
19 06020030 0k CEEZRZEMHL Chain Tensioner 30 1
20 06020029 387@% CBEZR 2P Chain Tensioner 38 1
21 06020018 T Y BB 8 20% 12 Rubber ring 8%20*12 2

22 06990037 %m#i% i % Steel Plate 41cm
23 06020025 JRE HANE iy Cushion Rubber 5
24 06020045 IR T TR Rubber Washer kit 2
25 09050001 [ )20 () Round Reflector (Orange) 2

22

7




LR, Y. BME Cable, Mirrors

@)

= 1

0

13
: 6 11

"

i H = P X &M ER R HE B
NO. Code name Chinese Description Q'ty
1 08020091 HREL Speed metre cable assy 1
2 08020090 HINEES Throttle line 1
3 08020089 B AR Clutch system 1
4 10080021 (HE) B Lock sleeve assembly 1
5 08010029 FHL 2 28 Cable 1
6 10070001 A e\ Horn 1
7 09060019 JaPLEE Wing miror 1
8 06990001 e RR Secondary Filter 1
9 12990007 BA N Clutch Cable Clip 2
10 02010411 NI ES Headlight Bracket 1
11 02010412 KT BRIy Headlight Bracket Washer 1
12 01020036 B ARE BT Rectifier Diode 1
13 08020092 AREE Choke Cable 1

% 23 W




R, #J4 Brake and Wheels

i H = P X &M ER R HE B
NO. Code name Chinese Description Q'ty
1 06010016 g (70/70-15) Tyre (70/70-15) 1
2 04020015 Jo A Rear brake disc 1
3 04020014 A A Front brake disc 1
4 02040060 B CF) 428-4214 Chain wheel hub unit 1
5 06010017 AR (205/40-14) Tyre (205/4.0-14) 1
6 04010029 BT LAY, Front brake disc unit 1
7 04010030 Jo R LAY, Rear brake disc unit 1
8 10040025 i gs (22: 10) Speed record machine 1
9 02040057 AIFeEL (1. 6%15) Front hub (1.6*15) 1
10 02040058 JEFCEL (6. 5%14) Rear hub (6.5*14) 1
11 190225 ST Cycle valve 2
12 12990004 Tl M 7 2 e Brake disc pipeline cap 3
13 02990005 iR 58 Clip 58 1
14 190453 A LR G Brake Pump 1
15 190490 AHEFH Hand Lever 1
16 190461 NG FED) Front brake Caliper 1
17 190462 B (L: 1120MM) Front Brake Hose (1120mm) 1
18 190463 S B R Rear Brake Pump 1
19 190464 JaHIEhZE (G 48) Rear Brake Caliper 1
20 190465 J i Eh i (L 1480MM) Rear Brake Hose(1480mm) 1
21 190489 B EFFRZL: 550MM  |Rear Brake Switch 1
22 190041 A ERI%E ) (7006) Brake Pads (7006) 245

% 24 W






